

TEST REPORT

Kneho-Lacke GmbH

2022-1293

Sample number: 22-0120 sample name: Solid Oak Flooring laquered
 Sample number: 22-0121 sample name: Solid Spruce Flooring laquered

Resistance testing according to EN 12720

COATING PROCESS:

Article number	Article name	Amount
46913-0766	HYDRO-PRIMER UV-HARDNESS	15-18 g/m ²
47913-1626	UV-WALZGRUND TRANSPARENT FOR PARQUET	30-35 g/m ²
47413-1080	UV-WALZGRUND MATT	25-30 g/m ²
47913-0772	AC-WALZLACK ANTISCRATCH MATT GLOSS: 10 %, UV-HARDNESS	8-10 g/m ²
47913-0772	AC-WALZLACK ANTISCRATCH MATT GLOSS: 10 %, UV-HARDNESS	5-8 g/m ²

Prüfmittel	Einwirkzeit	22-0120	22-0121
1	Acetic acid 10%	5	5
2	Acetone	5	5
3	Ammonia 10%	5	5
4	Citric acid 10%	5	5
5	Cleansing agent	5	5
6	Coffee	5	5
7	Disinfectant	5	5
8.2	Ethanol 48 Vol%	5	5
9	Ethyl - Butyl acetate	5	5
10	Condensed milk	5	5
11	Olive oil	5	5
12	Paraffine oil	5	5
13	Sodiumcarbonate 10%	5	5
14	Sodiumchloride 15%	5	5
15	Black tea	5	5
16	Distilled water	5	5
17	Red wine	5	5
18	Beer	5	5
19	Cola	5	5
20	Black currant juice	5	5
23	Petrol	5	5

BEWERTUNG:

5 = No visible Changes (no damages)
 4 = Minor changes in gloss or colour, visible only if the light source is reflected on or near the marking and reflected directly in the eyes of the person observing the surface, or a few identifiable and definite markings
 3 = Minor markings that are seen from several viewing angles, e.g. an identifiable and almost complete circle or a circular surface
 2 = Clear marking, but however, the surface structure is unchanged to a large extent
 1 = Clear marking, the surface structure is changed
 0 = Test area significantly changed or destroyed
 - = Not tested